



LGA QualiTest GmbH

Quality Certificate



The LGA QualiTest GmbH

confirms herewith that the company



6973 Höchst, Austria

has their products

Rollerslides single extension

tested/inspected and permanently supervised within the scope of a surveillance agreement according to the conditions as laid down in the general contract.

The quality requirements as mentioned below are fully met.

Quality requirements	Results
Strength, Stability	DIN 68585 : 1982; DIN 68930 : 1989
Durability	60 000 cycles
Test load	300 N
Dynamic load capacity of the guides	No failure at v = 0,7 m/s inward at v = 0,6 m/s outward
Quality assurance	Third party monitoring and self-monitoring

Nuremberg, 08.12.1999
translated, 29.12.1999
modified, 14.11.2008

ppa.

Dr.-Ing. W. Schubert
Certification Body



Quality Certificate no. 918
LGA-Test Report no. 332 1138/1

Dipl.-Ing.(FH) R. Heym
Head of the Furniture Testing Institute